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1. 8 3 = (Client)
7] & % (Name) : &A1 2H
F £ (Address) : Z7]IE 42N SLF A SZ 214892 12 (L%
2]F) AR} (Date of Receipt) : 2017. 01. 11.

2. N¥A A M2 &5 (Use of Report) : IEC 605299 M= IP 3 &el4

3. AEAAEE/ER/A R (Test Sample)

A F ™ (Description) : A8 gl A3
A &3] A} (Manufacturer) @ @A 2l A=

2 2 ¥ (Model Name) : SCAP-1-D-1-B

| A Z¥ % (Serial Number) @ —

7] Bl (Remark) : -

4. A8 713t (Date of Test) : 20179 022 06 ~ 20174 02€ 09Y
5. 1878/ (Test Standard/Method) : IEC 60529: 2001
6. A8 87 (Testing Environment)
2% (Temperature) : ( 17.4 + 2.0) T, &% (Humidity) © ( 37 £ 2 ) % R.H.

7. 833 (Test Results) : Z 3 (IP66)

HT (Note) - 1. o] AHA & 527} AE T Asel o Ald AT ey,
(The test result contained apply only to the test sample (s) supplied by the client)
2. %2 9 Abd 5o glo] BAAMe AN FL aby 2as 8 & glar),
(This test raport shall not be reproduced in full or in part without approval of the KTL in advance.)

5 o1 |B4=F(Tested by) ! % 71%€ B A A (Technical Manager)
W m i i i ) N
I . "l 45(; m,%, o
Affirmation 1y = (Name): #1515 Signature) 1] ™ (Name): R4 % (Signatire)
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(The above test report is the accredited test results by Korea Laboratory Accreditation Scheme, which signed the ILAC—NMRA)
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1. AEA L
1.1 N33
2 AlFe  VIEC 60529: 2001" & A&
12 A18FR
)2 D ARETA HE A9x
0= : SCAP-1-D-1-B
. A : Diameter of 121 mm X 155 mm (head), 500 mm (rod)

[Z3 1: A8 5] [19 2: &3]
1.3 N 8387
. 2 il =200
s Hx T e i = 2

« d7lsk : (1002 £ 2.0) kPa

1.4 F3ALE

A jl=.
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2. N3z 4 4%

FE=EA 1P N E -
2.1 FRAANFH=A
 AYEE BARERS] BEA golo] FAAE: 50 pm
c AlBE FHEIL] mEA slo)s 72 75 pm
A= s B M2 ak9 ka/mf
Sl® 1A E#H e 6 2.2 EQ’Z]"]%LH% 2 g}
AFo] g B Az el g ok 800 cm®
+ AlES YEUFE: —2.00 kPa(—200 mmH,0)
e AlgES] F7] E¢=: 0.10 L/min
« AE2 UEE O Aztg 37 EU8: 6.74 )
= Al"AIZ: 8 h
2.3 HFAE=A
e MZO UE A 125 mm
G ol sl A SR =) (100 /%) 5 L/min
11]2'—T7§T = = = =
» AA 5F U} xE2HE 25 m HolA 2| oA
AP JTE 6 27 120 mm 9% A%
Fx o) HEo) % o :
:H‘{} ;‘j & rZoM A2 BEAXY Ag: 28 m
2.4 YA EY &
e AlEAZE: 3 min
3. AHE AR BEE
e Gl 6] A = 3 Al o el ICP W& v =1 - S e B[R4 [
L&A TESTO Testo 622 |ICP20140892| 2016, 05. 10 KTL
o] A 3] MITUTOYO CD—20APX [ICP20160207| 2016. 05, 19 KTL
HAEFFA
bl KOMETER GA-101 ICP20150325| 2016. 05. 13 DDHT
(2F8)
A 72
= s DWYER RMA—13—-SSV |ICP20150476| 2016. 05. 11 KTL
(ER A8 7))
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